AT4@

WireLess
Advanced Technologies for Wireless

CENTRO DE
FCC LISTED ,
' TECNOLOGIA DE LAS

REGISTRATION
NUMBER: 905266 COMUNICACIONES, S.A.

" Parque Tecnologico de Andalucia,
IC LISTED, 29590 Campenilias) Malaga' Bspat
REGISTRATION Tel 952 61 9100 - Fax 952 6191 13
NUMBER: IC 4621 MALAGA, C-.]‘F. A29 507 4;6

Registro Mercantil Tomo 1169 Libro 82
Folio 133 Hoja MA3729

TEST REPORT

Report No.: 25903RET

TEST NAME: FCC PART 22, PART 24 & PART 15 (Electromagnetic emissions)

Product : 3.5 G (HSDPA, WCDMA, GPRS, EGPRS) USB DATA
MODEM

Trade Mark : GIANT ELECTRONICS

Model/type Ref. ;D301

Manufacturer ¢ GIANT ELECTRONICS LTD.

Requested by : GIANT ELECTRONICS LTD.

Other identification of the product : FCC ID: K7GD301
Prototype

Standard(s) : FCCPart22 & 24

FCC Part 15, Subpart C

This test report includes 3 annexes and therefore the total number of pages is 127

IMPORTANT: No parts of this report may be reproduced or quoted out of context, and
must not be reproduced except in full without the written approval of Centro de Tecnologia
de las Comunicaciones, S.A. (AT4 WIRELESS).

Test operator Approved by:

% R0OT.06.25
A. L]amas/D Ga]vez T g
} A Wire

soler

ltdnt
Date: 2007-06-25 W’ JFV | Centro de Tec :’k‘:; "‘? Page: 1 of 9
ate: -06- \/ Vde las Comunicationey JgRL age: 1o
o X // Tig

FDTO08_04

www.atdwireless.com



WireLess

INDEX
1. COMPETENCE AND GUARANTEES. ........co i 3
2. GENERAL CONDITIONS ...ttt s 3
3. CHARACTERISTICS OF THE TEST ...ttt 3
3.1 TEST REQUESTED.......ccoiiiiiiiie e 3
3.2 REQUIREMENTSAND METHOD ..ot 4
4. IDENTIFICATION DATA SUPPLIED BY THE APPLICANT ....ootiiiiereerereseee e 5
4.1 APPLICANT .ttt r e n e e 5
4.2 REPRESENTATIVE ...t 5
4.3 TEST SAMPLES SUPPLIER.......ooiiii s 5
4.4 |DENTIFICATION OF ITEM/ITEMSTESTED .....ccocciiiiiiiiiceeiseesesee s 5
5. USAGE OF SAMPLES, PERIOD OF TESTING AND ENVIRONMENTAL CONDITIONS.....6
5.1 USAGE OF SAMPLES ... .o 6
5.2 PERIOD OF TESTING ...ttt 6
5.3 ENVIROMENTAL CONDITIONS.......coiiiiiiiiieeeeresese e 7
6. TEST RESULTS ...t e r e 8
7. REMARKSAND COMMENTS ... .o 8
8. SUMMARY ..o 9

ANNEXES
ANNEX A. TEST RESULTS FOR FCC PART 22
ANNEX B. TEST RESULTS FOR FCC PART 24
ANNEX C. MEASURING RESULTS FOR ELECTROMAGNETIC EMISSION
ANNEX D. PHOTOGRAPHS

Report No.:
25903RET Page: 2 of 9

Date: 2007-06-25

FDTO08_04




AT4©

WireLess

1. COMPETENCE AND GUARANTEES

Centro de Tecnologia de las Comunicaciones (AT4 WIRELESS), SA. is a laboratory with a
measurement facility in compliance with the requirements of Section 2.948 of the FCC rules and has
been added to the list of facilities whose measurements data will be accepted in conjunction with
applications for Certification under Parts 15 or 18 of the Commission's Rules. Registration Number:
905266.

Centro de Tecnologia de las Comunicaciones (AT4 WIRELESS), SA. is a laboratory with a
measurement site in compliance with the requirements of RSS 212, Issue 1 (Provisional) and has been
added to the list of filed sites of the Canadian Certification and Engineering Bureau. Reference File
Number: 1C 4621.

In order to assure the traceability to other national and international laboratories, AT4 WIRELESS
has a calibration and maintenance programme for its measuring equipment.

AT4 WIRELESS guarantees the reliability of the data presented in this report, which is the result of
measurements and tests performed to the item under test on the date and under the conditions stated
on the report and is based on the knowledge and technical facilities available at AT4 WIRELESS at
the time of execution of the test.

AT4 WIRELESS is liable to the client for the maintenance by its personnel of the confidentiality of
al information related to the item under test and the results of the test.

2. GENERAL CONDITIONS
1. Thisreport only refersto the item that has undergone the test.

2. This report does not constitute or imply by its own an approva of the product by the
Certification Bodies or competent Authorities.

3. This document is only valid if complete; no partial reproduction can be made without
written approval of AT4 WIRELESS.

4. This test report cannot be used partialy or in full for publicity and/or promotional
purposes without previous written approval of AT4 WIRELESS and the Accreditation
Bodies.

3. CHARACTERISTICSOF THE TEST

3.1 TEST REQUESTED

Radio measurements according to FCC parts 22 and 24 for 3.5 G (HSDPA, WCDMA, GPRS,
EGPRS) USB data modem.

1. Radio measurements according to FCC parts 22 and 24 for 3.5 G (HSDPA, WCDMA,
GPRS, EGPRS) USB data modem.

2. Continuous conducted emission, power leads:
Standard: FCC Rules and Regulations 47 CFR Part 15
Limit: ClassB
Method: FCC Rules and Regulations 47 CFR Part 15, Subpart C
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3.2 REQUIREMENTSAND METHOD

The test has been carried out according to the following documents and standards:
1. FCC part 22.
2. FCC part 24.

3. FCC Rules and Regulations 47 CFR Part 15, Subpart C: Limits and methods of
measurements for radio frequency devices. Intentional radiators

Radiated testing was performed in AT4 WIRELESS' semi-anechoic chamber. This site has been fully
described in areport submitted to the FCC and was accepted in aletter dated July 25, 2002. Radiated
measurements were made in accordance with the general procedures of ANSI C63.4: 2003 and
substitution method according to TIA/EIA 603-C: 2004.

The testing procedures used are:
1. PEEMO0O01: Medidade latensién perturbadora en bornes de alimentacion segiin EN 55022,

Uncertainty (factor k=2) was cal cul ated according to the following CETECOM's internal documents:
1. PODTO000: Procedimiento parael cdlculo deincertidumbres de medida

2. FEM12_07: Formato de caculo de incertidumbre a aplicar en la medida de la tension
perturbadora en bornes de alimentacion segin EN 55022.

The instrumentation used to perform the testing is listed below:
Semianechoic Absorber Lined Chamber IR 11. BS.
Control Chamber IR 12.BC.

Spectrum Analyzer Agilent E4440A.

Bilog antenna CHASE CBL6111.

Antennatripod EMCO 11968C.

Antennamast EM 1072 NMT.

Rotating table EM 1084-4. ON.

Double-ridge Guide Horn antenna 1-18 GHz HP 11966E.
Double-ridge Guide Horn antenna 18-40 GHz Agilent 119665J.
RF pre-amplifier Miteq AFS5-04001300-15-10P-6.

RF pre-amplifier Miteq JS4-12002600-30-5A.

EMI Test Receiver R& S ESIB26.

Universal Radio communication Tester R&S CMU200.
Power splitter Picosecond 5333.

10 dB attenuator HP 8491B.

16. Multi Device Controller EMCO 2090.
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17. Climatic chamber HERAEUS VM 07/100.

18. DC Power supply R & S NGPE 40/40.

19. Transient limiter. HP 11947A.

20. Line Impedance Stabilization Network (L.I.S.N.) R&S. ESH2-Z5.

4. IDENTIFICATION DATA SUPPLIED BY THE APPLICANT

Identification datain this section has been supplied by the client.

4.1 APPLICANT

Name or Company: GIANT ELECTRONICSLTD.

Address: 7/F, Elite Industrial Building, 135-137 Hoi Bun Road, Kwun Tong, Kowloon
City: Hong Kong

Postal code: ---- Country: CHINA

Telephone: +852 2797 1428 Fax: +852 2343 6224

4.2 REPRESENTATIVE
Name: Derek Shek (Derek.shek.giant@elitecorp.com)

4.3 TEST SAMPLES SUPPLIER
Name or Company: GIANT ELECTRONICSLTD.
Address: Same asindicated in point 4.1.

Samples undergoing test have been selected by: the client.

4.4 |DENTIFICATION OF ITEM/ITEMSTESTED

Product: 3.5 G (HSDPA, WCDMA, GPRS, EGPRS) USB DATA MODEM
Trade mark: GIANT ELECTRONICS Model: D301

HW version: ES2.0 SW version: SLE-2.00-PRETEST1
Manufacturer: GIANT ELECTRONICSLTD.

Description: 3.5 G (HSDPA, WCDMA, GPRS, EGPRS) USB DATA MODEM

WireLess
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5. USAGE OF SAMPLES, PERIOD OF TESTING AND ENVIRONMENTAL
CONDITIONS

5.1 USAGE OF SAMPLES
Sample M/01 isformed by the following elements:

Control No. Description Model Serial No. Date of reception
25903/09 3.5 G USB modem with D301 16/04/07

integral antenna

Sample M/02 isformed by the following elements:

Control No. Description Model Serial No. Date of reception
25903/43 3.5 G USB modem D301 28/05/07

with antenna connector

Sample S/01 is composed of the following elements:

Control No. Description Model Serial No. Date of reception
25903/16 2G/3G USB MODEM D301 358356000548960 16/04/07
During the tests were used next ancillary equipment:
I nternal Description M odel Serial number Dateof arrival
Control Nr.
25903/- DC power supply, property of
AT4 WIRELESS
25903/- CMU, property of AT4
WIRELESS
25903/- Antenna, property of AT4 Toshiba
WIRELESS

1. Sample M/01 has undergone following test(s).
Radiated power and radiated spurious emissions tests indicated in annexes A and B.

2. Sample M/02 has undergone following test(s).
All tests indicated in annexes A and B, except radiated power and radiated spurious
emissions.

3.  Sample S/01 has undergone the following test(s):

Continuous conducted emission, power leads in annex C.

5.2 PERIOD OF TESTING
The performed test started on 2007-05-03 and finished on 2007-06-14.
Thetests as detailed in this report have been performed at AT4 WIRELESS.
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In the control chamber the following limits were not exceeded during the test:

Temperature Min. =25°C
Max. = 26 °C
Relative humidity Min. =51 %
Max. =51 %
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <05Q

WireLess

In the semianechoic chamber (21 meters x 11 meters x 8 meters) the following limits were not
exceeded during the test.

Temperature Min. =26°C
Max. = 26 °C
Relative humidity Min. =52 %
Max. = 52 %
Air pressure Min. = 1020 mbar
Max. = 1020 mbar
Shielding effectiveness > 100 dB
Electric insulation >10kQ
Reference resistance to earth <05Q

Normal site attenuation (NSA)

<+4 dB at 10 m distance between item
under test and receiver antenna, (30
MHz to 1000 MHz)

Field homogenousity

More than 75% of illuminated surface
is between 0 and 6 dB (26 MHz to 1000
MH2z).

In the chamber for conducted measurements the following limits were no exceeded during the test:

Temperature Min. =23°C
Max. = 23 °C
Relative humidity Min. =50 %
Max. =50 %
Air pressure Min. = 1020 mbar
Max. = 1020 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <050
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6. TEST RESULTS

Abbreviations used in the VERDICT column of the following tables are:
P Pass
F Fail
NA not applicable

NM not measured

aT4@
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FCC PART 22 PARAGRAPH VERDICT
NA| P | F [NM
Clause 22.913: RF output power P
Clause 2.1055: Frequency stability P
Clause 22.917: Spurious emissions at antenna terminals P
Clause 22.917: Radiated emissions P
FCC PART 24 PARAGRAPH VERDICT
NA| P | F [NM
Clause 24.232: RF output power P
Clause 24.235: Frequency stability P
Clause 24.238: Spurious emissions at antenna terminals P
Clause 24.238: Radiated emissions P
MEASURING RESULTSFOR ELECTROMAGNETIC EMISSION VERDICT
NA| P | F [NM
Continuous conducted emission, power leads. Class C P

7. REMARKSAND COMMENTS

HSDPA modulation mode has not been tested to prove FCC 22 and 24 compliance because it is an
improved mode of operation only for Downlink (UE reception), but using the normal WCDMA mode
for UL (Up Link, UE transmission). Therefore HSDPA has no associated a Power class or modulation

scheme different than WCDMA mode for the UL transmission.

Taking into account the above comments, testing in HSDPA modulation mode is redundant for FCC
parts 22/24 as it is the same as WCDMA mode as long as UE transmission is concerned. WCDMA

modul ation mode has been tested as indicated on the present test report.
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8. SUMMARY

Based on the results of the performed test, stated in annex A the item under test is IN
COMPLIANCE with the specifications listed in section 3.1 “TEST REQUESTED”.

NOTE: The results presented in this Test Report apply only to the particular item under test declared
in section 4.4 “IDENTIFICATION OF ITEM/ITEMS TESTED” of this document, as presented for
test on the date(s) declared in section 5, “USAGE OF SAMPLES, PERIOD OF TESTING AND
ENVIRONMENTAL CONDITIONS”.
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TEST CONDITIONS

Power supply (V):
Vhom =5.0Vdc
Vmax = Not declared
Vmin = Not declared

The subscripts nom, min and max indicates voltage test conditions (nominal, minimum and
maximum respectively, as declared by the applicant).

Type of power supply = DC Voltage from USB port

Type of antenna = Integral antenna

TEST FREQUENCIES:
GPRS AND EDGE MODULATION
Lowest channel (128): 824.2 MHz
Middle channel (190): 836.6 MHz
Highest channel (251): 848.8 MHz

WCDMA MODULATION

Lowest channel (4132): 826.4 MHz
Middle channel (4182): 836.4 MHz
Highest channel (4233): 846.6 MHz
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RF Output Power (conducted and E.R.P.)
SPECIFICATION
§2.1046 and 22.913.

The Effective Radiated Power (E.R.P.) of mobile transmitter and auxiliary test transmitter
must not exceed 7 Watts (38.45 dBm).

METHOD

The conducted RF output power measurements were made at the RF output terminals of
the EUT using an attenuator, power splitter and spectrum anayser. The EUT was
controlled via the Universal Radio Communication tester R&S CMU200 selecting
maximum transmission power of the EUT and different modes of modulation.

For radiated measurements the EUT was placed on a1 m high non-conductive stand inside
an anechoic chamber. The measuring antenna was placed at 3 m distance and the
maximum field strength was measured for the three channels. The EUT was controlled via
the Universal Radio Communication tester R&S CMU200 selecting maximum
transmission power of the EUT and different modes of modulation.

The Effective Radiated Power (E.R.P.) is obtained by using the Substitution Method
according to ANSI/TIA/EIA-603-C: 2004.

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED). See plotsin next pages.
GPRSMODULATION

WircLe55

Channel Lowest Middle Highest
M aximum peak power (dBm) 33.04 32.86 32.69
M aximum peak power (W) 201 1.93 1.86
M easurement uncertainty (dB) 1.5

EDGE MODULATION

Channel Lowest Middle Highest
Maximum peak power (dBm) 30.75 30.95 30.55
M aximum peak power (W) 1.19 1.24 1.13

M easurement uncertainty (dB) +1.5
Report No: Page: 4 of 48
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Channel Lowest Middle Highest
M aximum peak power (dBm) 27.57 27.33 27.33
M aximum peak power (W) 0.57 0.54 0.54
M easurement uncertainty (dB) +1.5
MAXIMUM EFFECTIVE RADIATED POWER E.R.P. (RADIATED).
GPRS MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 33.95 34.71 34.34
Maximum peak power (W) 248 2.96 2.72
M easurement uncertainty (dB) +38
RBW=1MHz VBW =3 MHz
EDGE MODULATION
Channel Lowest Middle Highest
Maximum peak power (dBm) 31.45 32.61 32.53
M aximum peak power (W) 1.40 1.82 1.79
M easurement uncertainty (dB) +3.8
RBW=1MHz VBW =3 MHz
WCDMA MODULATION
Channel Lowest Middle Highest
M aximum peak power (dBm) 28.70 28.52 28.80
M aximum peak power (W) 0.74 0.71 0.76
M easurement uncertainty (dB) +38
RBW=8 MHz VBW =8 MHz
Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).

GPRS MODULATION
Lowest Channel.

- Agilent

Ref 35 dBm

Atten 30 dB
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Mkrl 824.187 MHz
33.84 dBm

#Peak
Log

BN

18
dE/

Offst
16
dB

LaAv

V1 s2

53 FC
AL Nl T

D

£0f):
FTun

Swp

Center §24.200 MHz
#Res BH 1 MHz

Middle Channel.

Ref 35 dBm

#Peak
Log

18

dB/
Offst

16
dB

LaAy

V1
33

£ty |7
FTun
Swp

#YBH 3 MHz

Atten 30 dB

Span & MHz
Sweep 1 ms (61 pts)

Mkrl 836.613 MHz
32.86 dBm

EERiRN

52

o b

Ml et

Center 836.600 MHz
#Res BH 1 MHz

#YEH 3 MHz

Span & MHz
Sweep 1 ms (601 pts)
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Highest Channel.

5 Agilent

Ref 35 dBm

Htten 38 dB
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Mkrl 843.827 MHz

32.69 dBm

#Peak
Log

18
dB/

Offst
15
dB

LgAw

V1 52

8 Pl

St

£ty |77
FTun

Swp

Center 843,360 MHz
#Res BH 1 MHz

EDGE MODULATION
Lowest Channel.
% Agilent

Ref 35 dBm

#yBH 3 MHz

#Htten 368 dB

Span & MHz
Sweep 1 oms (BA1 prs)

Mkrl 824.213 MHz
36.75 dBm

#Peak
Log

T

1@
dB/

Offst
16
dB

/

LogAw

V1 352

LIS

E(F) LTS ] L i Tl e
FTun
Swp
Center 824.208 MHz Span 8 MHz

#Res BH 1 MHz

#VEH 3 MHz

Sweep 1 ms (BA1 pts)
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Report No:
25903RET

Date: 2007-06-25

Page: 7 of 48

Annex A

FET45_00.D0C




Middle Channel.

- Agilent

Ref 35 dBm

#Peak
Log
16
dB/
Offst
16
dB

LgAw

V1 s2
53 FC

£t
FTun
Swp

Atten 36 dB
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Mkrl 836.608 MHz

38.95 dBm

P

I A
AN

Center 836,600 MHz
#Res BW 1 MHz

Highest Channel.

% Agilent

Ref 35 dBm

#Peak
Log
16
dB/
Offst
16
dB

LaAy

V1 s2
53 FC

£t
FTun
Swp

#YBH 3 MHz

#Atten 38 dB

Span & MHz
Sweep 1 ms (BO1 ptsy

Mikrl 848.773 MHz
30.55 dBm

= SN

e

]

Center 845,580 MHz
#Res BW 1 MHz

#YBH 3 MHz

Span & MHz
Sweep 1 ms (B@1 pts)
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WCDMA MODULATION

Lowest Channel.

- Agilent

Ref 3@ dBm

#Atten 40 dB
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Mkrl 827.78 MHz

27.57 dBm

#Peak
Log

—

16
dB/

Offst
16
dB

"

™

LaRAw

V1 52

53 FC

£
FTun

Swp

Center 826.48 MHz
#Res BW & MHz

Middle Channel.

% Agilent

Ref 38 dBm

#/BH & MHz

#Atten 40 dB

Span 25 MHz

Sweep 1 ms (601 pts)

Mikrl 838.65 MHz

27.33 dBm

#Peak
Log

P

e

18
dB/

Offst
16
dB

LaRw

Wl 52

33 FC

ECf):
FTun

Swp

Start $23.90 MHz
#Res BH 8§ MHz

#WBW 8 MHz

Stop 843,98 MHz
Sweep 1 ms (B@1 pts)
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Highest Channel.

- Agilent

Mkrl 847.93 MHz
Rsf i@ dBm #Atten 48 dB 27.33 dBm
#Pea
Log ] S
14
dB/
Offst
16
dB

L N

LAy

W1 52
53 FC

£
FTun
Swp

Center 846,66 MHz Span 25 MHz
#Res BW 8 MHz #YBH & MHz Sweep 1 ms (BO1 pts)
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SPECIFICATION
§2.1047

METHOD
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The EUT uses GPRS (GMSK), EDGE (8-PSK) and WCDMA modulations, in which the
information is digitised and coded into a bit stream..

RESULTS

The following plot shows the modulation schemesin the EUT.

GPRSMODULATION

Ref 45 dBm

Atten 40 dB

Mkrl 156 ps
32.72 dBm

#Peak
Log

o M

MM

Offst
16

db

LaFw

Wl 52
53 FS

AL
£0f)

50k

Pl

LAY

Center 836,680 MHz
Res BH 188 kHz

#EHW 108 kHz

Span B Hz
Sweep 308 ps (BAL prs)
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EDGE MODULATION

- Agilent

Mkrl 1755 ps
Ref 35 dBm Atten 30 dB 30.29 dBm
#Peak

|i%9 \/ﬂ Y V/'\ /%_\\ o )
A S R I
0ffst ! !

16

dB

I R e

LyAv

W1 52 \
53 FS \

£0f \

50k

Center 836.600 MHz Span @ Hz
Res BH 1606 kHz #\JBH 108 kHz Sweep 300 ps (601 pts)

WCDMA MODULATION

# Agilent
Mkrl 281 ps

Ref 32 dBm #Atten 26 dB 14.39 dBm
#Pegk

Log
14
dB/

Dffst f<

1 [V P\ O A A A

LaRw

WL s2
53 FS

£
50k

Center 536,400 MHz Span @ Hz
Res BH 108 kHz #\JBH 108 kHz Sweep 300 ps (GO pts)
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Frequency Stability

SPECIFICATION
§2.1055

METHOD

The freguency tolerance measurements over temperature variations were made over the
temperature range of —30°C to +50°C. The EUT was placed inside a climatic chamber and
the temperature was raised hourly in 10°C steps from —30°C up to +50°C.

The EUT was set in “call mode” in the middie channel using the Universal Radio
Communication tester R&S CMU200, and the maximum frequency error was measured
using the frequency meter of CMU200.

RESULTS
Frequency stability over temperature variations.

GPRS MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -24 -0.0287 -0.00000287

+40 14 0.0167 0.00000167

+30 -30 -0.0359 -0.00000359

+20 -21 -0.0251 -0.00000251

+10 -31 -0.0371 -0.00000371

0 -34 -0.0406 -0.00000406

-10 17 0.0203 0.00000203

-20 41 0.0490 0.00000490

-30 39 0.0466 0.00000466
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EDGE MODULATION
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Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -30 -0.0359 -0.00000359
+40 -25 -0.0299 -0.00000299
+30 -18 -0.0215 -0.00000215
+20 -26 -0.0311 -0.00000311
+10 -28 -0.0335 -0.00000335

0 -24 -0.0287 -0.00000287
-10 19 0.0227 0.00000227
-20 25 0.0299 0.00000299
-30 26 0.0311 0.00000311

WCMA MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 33 0.0395 0.00000395

+40 -23 -0.0275 -0.00000275

+30 -17 -0.0203 -0.00000203

+20 -23 -0.0275 -0.00000275

+10 -29 -0.0347 -0.00000347

0 -25 -0.0299 -0.00000299

-10 -23 -0.0275 -0.00000275

-20 28 0.0335 0.00000335

-30 21 0.0251 0.00000251
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a14@

WireLess
Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The EUT was configured to transmit a modulated carrier signal. An IF bandwidth of 3 kHz
was used to determined the occupied bandwidth of the modulated emission for GPRS and
EDGE modulation and 51 kHz for WCDMA modulation.

RESULTS

GPRS MODULATION

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 280 280 284
-26 dBc bandwidth (kHz) 315 320 321
M easurement uncertainty (kHz) <+40

EDGE MODULATION

Channel L owest Middle Highest
99% Occupied bandwidth (kHz) 282 275 281
-26 dBc bandwidth (kHz) 305 302 313
M easurement uncertainty (kHz) <+40

WCDMA MODULATION

Channel L owest Middle Highest
99% Occupied bandwidth (kHz) 4627 4640 4680
-26 dBc bandwidth (kHz) 4800 4813 4827

M easurement uncertainty (kHz) <+513
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99% OCCUPIED BANDWIDTH
GPRS MODULATION
Lowest Channel

¥ Agilent

Ref 38 dBm

#Peak
Log
1@
dB/
Dffst
16
dB

ol
6.4
dBm

LgAy

V1 52
53 FC
AL
£t
f>hek
Swp

#Htten 38 dB

a Mkrl

a14@

WireLess

280 kHz
8.13 dB

i
A

Y

o
.—'-’__"—'J/‘

v

N,

Center 824,208 MHz
#Res BH 3 kHz

Middle Channel

- Agilent

Ref 38 dBm

#Peak
Log
1@
dB/
Offst
16
dB

ol
5.3
dBm

LgAv

V1 82
53 FC
AL
£t
f>5ek
Swp

#BH 3 kHz

#Atten 30 dB

Span 1 MHz
Sweep 134 ms (GO pts)

a Mkrl

280 kHz
8.16 dB

xrwaﬁJﬁw&WW%

:LRJ.J

s

IF'j)f'

/

=

N,

)

Center §36.600 MHz
#Res BH 3 kHz

#YBH 3 kHz

Span 1 MHz
Sweep 134 ms (681 pts)
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Highest Channel

- Agilent

Ref 36 dBm

#Peak
Log
18
dB/
Offst
16
dB

]

5.4
dBm

LaAy

V1 os2
33 FC
AL
£
f>hak
Swp

#Atten 30

dB

a14@

WireLess

a Mkrl 284 kHz
8.53 dB

I
Al

=
s

x“w;

M,

o

Center 848,808 MHz
#Res BH 3 kHz

EDGE MODULATION
Lowest Channel

% Agilent

Ref 25 dBm

#Peak
Log
18
dB/
Offst
16
dB

D

1.8
dBm

LgAy

V152
53 FC
AL
£
ook
Swp

#Htten 30

#YBH 3 kHz

dB

Span 1 MHz
Sweep 134 ms (61 pts)

a tkrl 282 kHz
-1.89 dB

T

NFI

A

b,

Center 824.200 MHz
#Res BH 3 kHz

#UBW 3 kHz

Span 1 MHz
Sweep 134 ms (E01 pts)
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Middle Channel

% Agilent

Ref 25 dBm

#Peak
Log
18
dB/
Offst
16
dB

ol
3.2
dBm

LgAw

V1 52
33 FC
AL
£t
>0k
Swip

#Atten 30 dB

a14@

a Mkrl 275 kHz

-0.44 dB

W

,AMW

odo

Center 336,600 MHz
#Res BH 3 kHz

Highest Channel
i Agilent

Ref 25 dEm

#YBH 3 kHz

#ftten 30 dB

Span 1 MHz

Sweep 134 ms (6B pts)

a Mkrl 281 kHz
-1.39 dB

#Peak
Log

YL

18
dB/

Offst
16

e
A

dB

[

D
8.5

dBm
LaAw

Wl s2

53 FC

AL M\MWW

£ |
250k

Swp

Center §45.500 MHz
#Res BH 3 kHz

#YBH 3 kHz

Span 1 MHz
Sweep 134 ms (BA1 pts)

WireLess
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WCDMA MODULATION
Lowest Channel

- Agilent

Ref 20 dBm #Atten 48 dB

a14@

a Mkrl 4,627 MHz
-6.13 dB

#Peak

Log H”‘NMWM

i/ /

Ofst 4

16
dE

ol /
-3.0

dBm | | )

LAy

V1 sz

53 FC
AL

£t
58k

Swp

Center 826.408 MHz

#Res BH 51 kHz #YBH 31 kHz

Middle Channel
2 Agilent

Ref 2@ dBm #Atten 40 dB
#Peak

Span & MHz
Sweep 3.72 ms (681 pts)

a Mkrl 4.640 MHz
-0.69 dB

Log WWM

o,

i/ J

Ofst LR

Ny

16
dE

ol
-2.9

dBm f“*ﬂ““kdu»hwﬁ»J
LogAw

V1 52

53 FC
AL

£t
f>58k

Swp

Center 836,400 MHz

#Res BH 51 kHz #WBH 31 kHz

Span & MH=z
Sweep 3.72 ms (BA1 pts)

WircLe55
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Highest Channel
- Agilent

Ref 28 dEm

#Atten 40 4B

a14@

WirecLe55

a Mkrl 4.680 MHz
-0.34 dB

#Peak
Lag

L

RV PR WY, SRR AT

18
dB/

7

Offst

R
o]

s

16
dB

ol
-3.4

dBri me

LgAy

WL os2

33 FC
AL

£
58k

Swp

Center 846680 MHz
#Res BH 51 kHz

#YBW 51 kHz

Span 8 MHz
Sweep 3.72 ms (BA1 pts)
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-26 dBc BANDWIDTH
GPRSMODULATION
Lowest Channel

# Agilent

Ref 38 dBm

#Atten 30 dB

a14@

a Mkrl 315 kHz
-0.83 dB

#Peak
Log

10
dB/

Offst
16
dB

ol
.4

dBm
LaAw

V1 52 /

o I

",

£t
PN

Swp

Center 824,200 MHz
#Res BH 3 kHz

Middle Channel
- Agilent

Ref 30 dBm

#YBH 3 kHz

#Atten 30 dB

Span 1 MHz
Sweep 134 ms (681 pts)

a Mkrl 320 kHz
-0.25 dB

#Peak
Log

*fﬁ\Pj%JﬂHV“”ﬂ

19
dB/

-

Offst
16
dB

[
@

ol
8.3

'i_mi

dBm
LaRw

W1 52 fﬁ/

53 FC
AL ,,f

i,

£ih: vt
F>50k W

Swp

Center 836.608 MHz
#Res BH 3 kHz

#VBH 3 kHz

Span 1 MHz
Sweep 134 ms (601 pts)

WireLess
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Highest Channel

- Agilent

Ref 3@ dBEm

#Peak
Log
18
dB/
Offst
16
dB

b
-6.6
dBm

LgAw

V1 52
33 FC
AL
£
>0k
Swp

#Atten 38 dB

a14@

WireLess

a Mkrl 321 kHz
-1.18 dB

-

h—h._'_’g

o,

o™

Center 848808 MHz
#Res BW 3 kHz

EDGE MODULATION
Lowest Channel

% Agilent

Ref 25 dBm

#UBH 3 kHz

#Atten 30 JB

Span 1 MHz
Sweep 134 ms (681 pts)

& Mkrl 385 kHz
-0.81 dB

#Peak
Log

T e

18
dB/

Nﬁ!

Offst
16
dB

0]
-5.0

..—-/—’A}':C_—;-

dBm

LgAw

V1 sz

53 FC

AL Lo it W

ottt

£t
00k

Swp

Center 524.200 MHz
#Res B 3 kHz

#YBH 3 kHz

Span 1 MHz
Sweep 134 ms (601 pts)
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a14@

WireLess

Middle Channel

% Agilent
a Mkrl 382 kHz
Ref 25 dBm #fAtten 30 dB -1.22 dB

#Peak

Log w
16 “;f
dB/ ]
Offst !

I
16 iRﬁ \'\':_E
i

dB

ol
2.8

dBm J\ﬁ'N
LaRw / H
V1 s2 w/ N\\
53 FC

AL ,hmw

| ==_]
HH_Q

£

50k

Swp

Center 836.608 MHz Span 1 MHz
#Res BH 3 kHz #\JBH 3 kHz Sweep 134 ms (601 pts)

Highest Channel
% Agilent
a Mkrl 313 kHz

Ref 25 dBm #Atten 30 dB B.53 dB
#Peak
5%9 L
dB/
Offst / R‘

ag o i
DI / “\
o

m
LaAw M’JW‘MH/ \\WMN\
V52 / \\‘m
$3 FC

AL mWW ot
O

50k
Swp

Center 848.8308 MHz Span 1 MH=z
#Res BH 3 kHz #YBH 3 kHz Sweep 134 ms (BO1 pts)
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WCDMA MODULATION

L owest Channel
- Agilent

Ref 28 dEm

#Atten 40 4B

a14@

WireLess

a Mkrl 4.800 MHz
-0.52 dB

#Peak
Log

e

Lot o P eietlons st flg

18
dB/
Offst

/

16
dB

i
1R
4

o

ol
-9.9

dBm o, | o]

LeAy

WL os2

33 FC
AL

£0fh
F>58k

Swp

Center 826,480 MHz
#Res BW 51 kHz

Middle Channel
- Agilent

Ref 28 dBm

#At

#YBW 31 kHz

ten 48 4B

Span 8 MHz
Sweep 3.72 ms (681 pts)

a Mkrl 4813 MHz
-0.72 dB

#Peak
Log

WWM

19
dE/
Offst

7

16
dB

7

ol
-5.9

dBm ] e

LAy

Wl 52

53 FC
AL

£
50k

SWp

Center 836,400 MHz

#Res BH 51 kHz

#WBH 51 kHz

Span 8 MHz
Sweep 3.72 ms (6B1 pts)

Report No:
25903RET

Date: 2007-06-25

Page: 24 of 48

Annex A

FET45_00.D0C




Highest Channel
- Agilent

Ref 2@ dBm

#Atten 40 dB

a14@

WircLe55

a Mkrl 4.827 MHz
8.40 4B

#Peak
Log

L

| oo B,

19
dE/
Offst

/

16
dB

/

ol
-9.4

dEm \'\-f\f\-f\.p.v_,w"

LAy

Wl 52

53 FC
AL

£
150k

SWp

Center 846,608 MHz
#Res BW 51 kHz

#WBH 51 kHz

Span 8 MHz
Sweep 3.72 ms (BB1 pts)
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aT4@

] o _ WireLess
Spurious emissions at antenna terminals

SPECIFICATION
§2.1051 and §22.917

METHOD

The EUT RF output connector was connected to an spectrum analyser using an 50 ohm
attenuator and the resolution bandwidth of the spectrum analyser was set to at least 100
kHz. The spectrum was investigated from 30 MHz to 10 GHz.

The reading of the spectrum analyser is corrected with the attenuation loss of connection
between output terminal of EUT and input of the spectrum analyser.

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = - 13 dBm

RESULTS (see plots in next pages)

GPRS MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST
No spurious signals were found in all the range.

EDGE MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST
No spurious signals were found in all the range.
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WCDMA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

aT4@

WirecLe55

Verdict: PASS
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GPRSMODULATION
1. CHANNEL: LOWEST

2 Agilent

Ref 35 dBm

#Atten 48 dB

a14@

#Peak
Log

18

wotn, i dom

Start 39 MHz
#Res BH 100 kHz

Note: The peak above the limit isthe carrier frequency.

2. CHANNEL: MIDDLE

¥ Agilent

Ref 35 dBm

#EH 100 kHz

#Atten 48 dB

Stop 10.866 GHz
#Sweep 2 5 (601 pts)

#Peak
Log

19
dB/

Offst

R T

Start 38 MHz

#Res BH 100 kHz
Note: The peak above the limit isthe carrier frequency.

+VBW 198 kHz

Stop 16,660 GHz
#Sweep 2 5 (681 pts)

WircLes5
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a14@

WirecLe55

3. CHANNEL: HIGHEST

- Agilent

Ref 35 dBm #Atten 40 dB
#Peak
Log
18
dB/
Offst
16
dB

-13.8
dBm

LaAw

Y1 §2
$3 FC

AL o b, B
oL S IR Y RPPRY AT Mt ST I ™ LT
FTun
Swp

Start 30 MHz Stop 10,880 GHz
#Res BH 109 kHz #UBH 188 kHz #Sweep 2 5 (BB1 pts)

Note: The peak above the limit isthe carrier frequency.

EDGE MODULATION
1. CHANNEL: LOWEST

- Agilent

Ref 35 dBm #Atten 40 dB
#Peak
Log
1@
dB/
Offst

AL [ (LY N

Start 30 MHz Stop 10.008 GHz
#Res BH 186 kHz #BH 180 kHz #Sweep 2 5 (BOL pts)

Note: The peak above the limit isthe carrier frequency.
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2. CHANNEL: MIDDLE

Note: The peak above the limit isthe carrier frequency.

- Agilent

Ref 35 dBm

#Atten 48 dB

a14@

#Peak
Log

18
dB/

Offst
16
dB

-13.6

dBm

LaAw

V1 52

53 FC
AL

B Lrsondons fo b tiom
FTun

Swp

Start 368 MHz
#Res B 108 kHz

3. CHANNEL: HIGHEST

Note: The peak above the limit isthe carrier frequency.

% Agilent

Ref 35 dBm

#yBW 106 kHz

#Atten 46 dB

Stop 19,008 GHz

#Sween 2 5 (661 pts)

#Peak
Log

19
dB/

Offst
16
dB

-13.8

dBm

LgAw

V1 sz

53 FC
AL

00 DH JRTRTYS I IVRIR
FTun

WM‘WW e NPT Y

Swip

Start 38 MHz
#Res BH 106 kHz

+BH 168 kHz

Stop 10,666 GHz
#Sweep 2 5 (601 pts)

WircLes5
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WCDMA MODULATION

1. CHANNEL: LOWEST

¥ Agilent

Ref 28 dBm

#Atten 26 dB

a14@

WircLe55

#Peak
Log

18
dB/

Offst

sl

Start 30 MHz
#Res BH 1 MHz

Note: The peak above the limit isthe carrier frequency.

2. CHANNEL: MIDDLE

- Agilent

Ref 28 dBm

#VBW 1 MHz

#Atten 26 dB

Stop 10.888 GHz
#Sweep 2 5 (601 pts)

#Peak
Log

18
dB/

Offst
16
dB

-13.8

dBm
LaAy

VL sz

$3 FC
AL

£
FTun

Swp

Start 30 MHz
#Res BHW 1 MHz

Note: The peak above the limit isthe carrier frequency.

#YBH 1 MHz

Stop 10,800 GHz
#5ween 2 5 (601 pts)
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3. CHANNEL: HIGHEST

- Agilent

Ref 28 dBEm

a14@

WirecLe55

#Atten 26 dB

#Peak
Log

18

Start 3@ MHz

#Res BH 1 MHz

Stop 10,608 GHz
#VBH 1 MHz #Sveep 2 5 (BB pts)

Note: The peak above the limit isthe carrier frequency.
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aT4@

) o ' WircLess
Spurious emissions at antenna terminals at Block Edges

SPECIFICATION
§2.1051 and §22.917

METHOD

As indicated in FCC part 22, in the 1 MHz bands immediately outside and adjacent to the
frequency block or band a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed. A resolution
bandwidth of 3.3 kHz was used for GPRS and EDGE modulations, and 51 kHz for
WCDMA modulation.

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = - 13 dBm

RESULTS (see plotsin next pages)
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a14@

WircLe55

GPRSMODULATION
CHANNEL LOWEST

# Agilent

Mkrl 323.998 MHz
Ref 25 dBm #Atten 30 dB -16.56 dBm
#Avy
Log

10
dB/ W
Offst

16
dB

b b
o

-13.8
dBm

PAva

W1 52

$3 FC
AL ,

£0f):

F>50k MMW

Swp M\"‘l‘"w |'|" v
s AN

Start §23.000 MHz Stop 524.288 MHz
#Res BH 3.3 kHz #\BH 3.3 kHz #Syeep 2 3 (601 pts)

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

- Agilent

Mkrl £49.003 MHz
Ref 25 dBm #Atten 30 dB -18.36 dBm
#Aug
Log

18 [
o [

£0): i
58k MWM

Swp WY

MWMW\M‘ P
Start £48.800 MHz Stop 850006 MHz
#Res BW 3.3 kHz #/BH 3.3 kHz #Sneep 2 5 (6O pts)

NOTE: The equipment transmits at the maximum output power

Verdict: PASS
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EDGE MODULATION
CHANNEL LOWEST

- Agilent

Ref 25 dBm

#Atten 30 dB

a14@

WirecLe55

Mkrl 823.988 MHz
-29.67 dBm

#Avy
Log

18
dB/

L,

Offst

I

NRRTLL

”i

[, e

b i

fetiph

e

Start 823.000

Hz

#Res BW 3.3 kHz

+YBH 3.3 kHz

Stop 824.200 MHz
#5ween 2 5 (601 pts)

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

#- Agilent

Ref 25 dBm

#Atten 40 dB

Mkrl 849826 MHz
-29.37 dBm

#Avg
Log

19

dB/
Offst p

16 ™,

m‘*‘%w

Start 345.300 MHz
#Res BH 3.3 kHz

#YBH 3.3 kHz

Stop 850.880 MHz
#Sneep 2 5 (BO1 pts)

NOTE: The equipment transmits at the maximum output power

Verdict: PASS
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WCDMA MODULATION

CHANNEL LOWEST
- Agilent

Ref 20 dBm

Atten 28 dB

aT49

WirecLe55

Mikrl 824.866 MHz
-17.48 dBm

#Avy
Log

18
dB/

Offst
16
dB

-13.8

dBm

PRug
V1 32

53 FC
AL

£t
>0k

Swp

Start 823.000 MHz
#Res BMW 51 kHz

YBH 51 kHz

Stop 325.800 MHz
#3weep 1 5 (601 pts)

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

4 Agilent

Ref 28 dBm

Atten 20 dB

Mkrl &49.089 MHz
-18.74 dBm

#Avyg
Log

18

dB/

Offst

Start 843000 MHz
#Res BH 51 kHz

VBH 51 kHz

Stop 850,000 MHz
#5neep 1 s (601 pts)

NOTE: The equipment transmits at the maximum output power

Verdict: PASS
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aT4@

WircLe55

Radiated emissions

SPECIFICATION
§22.917

METHOD

The measurement was performed with the EUT inside an anechoic chamber. The spectrum was
scanned from 30 MHz to at least the 10th harmonic of the highest frequency generated within
the equipment.

The EUT was placed on a1 meter high non-conductive stand at a 3 meter distance from the
measuring antenna for measurements below 1 GHz and at 1 m distance for measurements above
1 GHz.

Detected emissions were maximized at each frequency by rotating the EUT and adjusting the
measuring antenna height and polarization. The maximum meter reading was recorded. The
radiated emissions were measured with peak detector and 1 MHz bandwidth.

Each detected emissions were substituted by the Substitution method, in accordance with the
ANSI/TIA/EIA-603-C: 2004.

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] =- 13dBm
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RESULTS

GPRS MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

EDGE MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

aT4@

WirecLe55
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WCDMA MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-12.75 GHz.

No spurious signals were found in all the range.

aT4@

WirecLe55

Verdict: PASS
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GPRSMODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

a14@

WircLe55

RBW 1 MHz RF Att 10 dB
@ Ref Lvl VBW 1 MHz
-5 dBm SwWr 2s Uni t dBrr
- 10
D1 -13 dBm
- 24
\AMW
-3 A
NI
MW
- AN
]
- 6
-7
-8
-9
- 10
- 10
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 8. MAY. 2007 10: 39: 26
Note: The peak above the limit isthe carrier frequency.
CHANNEL: MIDDLE
RBW 1 MHz RF Att 10 dB
@ Ref Lvl VBW 1 Mz
-5 dBm SwWr 2's Uni t dBm
-1C
D1 -13 dBm
- 2C|
MMM\‘
s .
..WM
-ac AMMM
-6C
- 7C|
-8C
- 9C|
10C|
10
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 8. MAY. 2007 10: 41: 26

Note: The peak above the limit isthe carrier frequency.
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CHANNEL: HIGHEST

RBW
Ref Lvl VBW

-5 dBm sSwr

-5

a14@

WirecLe55

At t 10 dB

Uni t dBrr

- 10|

D1 -13 dBm

- 20|

- 30|

M Ew JM'WN

12A
ime

- 6}

- 70}

- 80|

- 90}

Start 30 MHz 97 MHz/

Dat e: 8. MAY. 2007 10: 44: 07

Note: The peak above the limit isthe carrier frequency.

FREQUENCY RANGE 1 GHz to 3 GHz.

# Agilent

Ref -5 dBm Atten 18 dB

Stop 1 GHz

#Peak
Log

18
dB/

=138 L B T PV o skl

Start 1086 GHz
#Res BH 1 MHz #YBH 1 MHz

(Thisplotisvalid for all three channels)

Stop 3.000 GHz
#Sweep 2 5 (601 pts)
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

- Agilent

Ref -5 dBm

#Htten 24 dB

a14@

#Peak
Log

18
dB/

PRTIEALY,
L )

ﬁmmhumwbﬁhfuw&mwwwwwb

Start 3.008 GHz
#RBes BW 1 MHz

#YBH 1 MHz

(Thisplotisvalid for al three channels)

Stop 12.750 GHz
#3weep 2 5 (61 pts)

WirecLe55
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EDGE MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

RBW 1 MHz RF Att 10 dB
® Ref Lvl VBW 1 Mz
-5 dBm SWI 2 s Uni t dBmr
- 10
D1 -13 dBm
- 20|
- 30| AR Y
M
a0 S— MU‘WN""
Madaly
- 50|
- 60
- 70|
- 80|
- 90
100
mEStart 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 12. JUN. 2007 12:21:28
Note: The peak above the limit isthe carrier frequency.
CHANNEL: MIDDLE
@ RBW 1 Mz RF Att 10 dB
Ref LvI VBW 1 Mz
-5 dBm SWIr 2 s Uni t dBmr
-1C
D1 - 13 dBm
-2C \NM
ac WMM Lo
S M
- 4C| //‘/W' M
W
-5C
-6C
-7C
-8C
-9C
10C|
10E|
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e: 12. JUN. 2007 12:29:53
Note: The peak above the limit isthe carrier frequency.
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CHANNEL: HIGHEST

a14@

WirecLe55

RBW 1 Mz RF Att 10 dB
Ref Lvl VBW 1 MHz
-5 dBm SWIr 2's Uni t dBm
5
- 10|
D1 -13 dBm
20 I)"‘J I"'"\M
-30
WW
JJL#AJW 12A
- aof LV EW . Wt 1MA

- 50|

- 60|

- 70

TDF

- 80

- 90|

-100

-105

Start 30 Mz

Dat e: 12. JUN. 2007 12:41:08

Stop 1 GHz

Note: The peak above the limit isthe carrier frequency.

FREQUENCY RANGE 1 GHz to 3 GHz.

- Agilent

Ref =5 dBm #Atten 10 dB

#Peak
Log

18
dB/

Start 1.008 GHz
#Res BH 1 MHz

(Thisplotisvalid for al three channels)

#YBH 1 MHz

Stop 3.000 GHz
#Sweep 2 5 (61 pts)
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FREQUENCY RANGE 3 GHz to 12.75 GHz.

- Agilent

Fef -5 dBm

#Peak
Log
16
dB/

#Atten 24 dB

a14@

WirecLe55

P
WM

[t

Start 3.000 GHz
#Res BH 1 MHz

#WBH 1 MHz

(Thisplotisvalid for al three channels)

Stop 12.758 GHz
#Sweep 2 5 (BO1 pts)
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WCDMA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.
CHANNEL: LOWEST

a14@

WircLe55

RBW 1 MHz RF Att 10 dB
@Ref Lvi VBW 1 MHz
-5 dBm SwWrr 2s Unit dBmr
- 1
|-D1 - 13 dBm
-2
M‘"‘
3 AN
R
MW‘
4 W‘” M/VMW
-5
- 6
-7
-8
-9
100|
10
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 9. MAY. 2007 08:35:23
Note: The peak above the limit isthe carrier frequency.
CHANNEL: MIDDLE
RBW 1 MHz RF Att 10 dB
@ Ref Lvl VBW 1 Mz
-5 dBm SWIr 2's Uni t dBmr
- 10|
|-D1 - 13 dBm
- 20
o L™
- 30| A
MWW
a0 (AW
- 50
- 60
-70Q
- 80
- 90|
100
105
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 9. MAY. 2007 09: 02: 49

Note: The peak above the limit isthe carrier frequency.
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CHANNEL: HIGHEST

RBW
Ref Lvl VBW

-5 dBm SWIr

5

a14@

WirecLe55

RF Att 10 dB

Uni t dBrr

-10

D1 -13 dBm

- 20

-30

1 2A
1MA

Dt

-60

-70

-80

-90

Start 30 MHz 97 MHz/

Dat e: 9. MAY. 2007 09:10: 42

Note: The peak above the limit isthe carrier frequency.

FREQUENCY RANGE 1 GHz to 3 GHz.

- Agilent

Fef -5 dBm Atten 16 B

Stop 1 GHz

#Peak
Log

18
dB/

IR e

Start 1.0808 GHz
#Res BW 1 MHz

(Thisplotisvalid for all three channels)

#YBH 1 MHz

Stop 3.088 GHz
#Sweep 2 5 (61 pts)

Report No:
25903RET

Date: 2007-06-25

Page: 47 of 48

Annex A

FET45_00.D0C




FREQUENCY RANGE 3 GHz to 12.75 GHz.

2 Agilent

Ref -5 dBm

#Peak
Log
1@
dB/

ol
-13.8
dBm

LgRw

¥l 52
53 FC
A AL
ECf
FTun
Swp

Start 3.008 GHz
#Res BW 1 MHz

#ftten 24 dB

a14@

s M

T

N
e

li\.h.ni-\?‘

Yy

#/BH 1 MHz

(Thisplotisvalid for all three channels)

Stap 12.756 GHz
#Sweep 2 5 (GA1 pts)

WirecLe55
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ANNEX B
TEST RESULTSFOR FCC PART 24
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WireLess

TEST CONDITIONS

Power supply (V):
Vhom =5.0Vdc
Vmax = Not declared
Vmin = Not declared

The subscripts nom, min and max indicates voltage test conditions (nominal, minimum and
maximum respectively, as declared by the applicant).

Type of power supply = DC Voltage from USB port

Type of antenna = Integral antenna

TEST FREQUENCIES:

GPRS AND EDGE MODULATION
Lowest channel (512): 1850.2 MHz

Middle channel (662): 1880.2 MHz

Highest channel (810): 1909.8 MHz

WCDMA MODULATION

L owest channel (9262): 1852.4 MHz
Middle channel (9400): 1880,0 MHz
Highest channel (9538): 1907,6 MHz
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aT4@

RF Output Power (conducted and E.I.R.P.)
SPECIFICATION
§2.1046 and 24.232

Mobile/portable stations are limited to 2 Watts (33 dBm) Effective Isotropic Radiated
Power (E.I.R.P.) peak power.

METHOD

The conducted RF output power measurements were made at the RF output terminals of
the EUT using an attenuator, power splitter and spectrum anayser. The EUT was
controlled via the Universal Radio Communication tester R&S CMU200 selecting
maximum transmission power of the EUT and different modes of modulation.

For radiated measurements the EUT was placed on a1 m high non-conductive stand inside
an anechoic chamber. The measuring antenna was placed a 1 m distance and the
maximum field strength was measured for the three channels. The EUT was controlled via
the Universa Radio Communication tester R&S CMU200 selecting maximum
transmission power of the EUT and different modes of modulation.

The Effective Isotropic Radiated Power (E.I.R.P.) is obtained by using the Substitution
Method according to ANSI/TIA/EIA-603-C: 2004.

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED). See plotsin next pages.
GPRS MODULATION

WireLess

Channel L owest Middle Highest
M aximum peak power (dBm) 29.81 30.44 29.01
M aximum peak power (W) 0.96 111 0.80
M easurement uncertainty (dB) +1.5

EDGE MODULATION

Channel L owest Middle Highest
M aximum peak power (dBm) 30.17 29.69 29.38
M aximum peak power (W) 1.04 0.93 0.87

M easurement uncertainty (dB) +1.5
Report No: Page: 4 of 50
25903RET

Annex B

Date: 2007-06-25

FET45_00.DOC




WCDMA MODULATION

aT4@

WireLess

Channel Lowest Middle Highest
M aximum peak power (dBm) 26.72 26.62 26.29
M aximum peak power (W) 0.47 0.46 043
M easurement uncertainty (dB) +1.5

MAXIMUM EFFECTIVE ISOTROPIC RADIATED POWER E.I.R.P. (RADIATED).

GPRS MODULATION

Channel Lowest Middle Highest
Maximum peak power (dBm) 29.70 29.45 29.05
Maximum peak power (W) 0.93 0.88 0.80
M easurement uncertainty (dB) +38
RBW=1MHz VBW =3 MHz
EDGE MODULATION
Channel Lowest Middle Highest
M aximum peak power (dBm) 29.81 29.92 29.88
M aximum peak power (W) 0.96 0.98 0.97
M easurement uncertainty (dB) +38
RBW=1MHz VBW =3 MHz
WCDMA MODULATION
Channel Lowest Middle Highest
M aximum peak power (dBm) 27.10 27.55 27.58
M aximum peak power (W) 051 0.57 0.57
M easurement uncertainty (dB) +38
RBW=8 MHz VBW =8 MHz
Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).

GPRS MODULATION
Lowest Channel.

# Agilent

Ref 32 dBm

#Peak
Log
18
dB/
Offst
16
dB

LaAy

V1 sz
53 FC

£
FTun
Swp

Atten 38 dB

a14@

Mkrl 1.858 173 GHz
23.81 dBm

E N

ikl

e

Sl g

Center 1.858 2
#Res BH 1 MHz

Middle Channel.

¥ Agilent

Ref 32

dBm

B GHz

#YBH 3 MHz

Atten 30 dB

Span 8 MHz
Sweep 1 ms (BB pts)

Mkrl 1.888 168 GHz
38.44 dBm

#Peak
Log

AR

18
dB/

Offst
16
dB

LgRy

V1 sz

53 FC

kY|

ol s

£
FTun

Swp

Center
#Res B

1.880 2
W1 MHz

B GHz

#VBW 3 MHz

Span 8 MHz
Sweep 1 ms (681 pts)

WireL£55
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Highest Channel.

# Agilent

Ref 32 dBm

Atten 38 dB

a14@

Mkrl 1.989 747 GHz
29.81 dBm

#Peak
Log

A

18
dB/

Offst
16
dB

LgAy

W1 32

R

£
FTun

Swp

Center 1.983 800 GHz

#Res BH 1 MHz

EDGE MODULATION
Lowest Channel.

- Agilent

Ref 32 dBm

#YBH 3 MHz

#Atten 30 dB

Span 8 MHz
Sweep 1 ms (601 pts)

Mkrl 1.85@ 187 GHz
38.17 dBm

#Peak
Loy

A

18
dB/

Offst
16
dB

LaAv

VL sz

33 FCWWWWWWWMMWMWW
AL

£if
FTun

Swp

Center 1.558 2
#Res BH 1 MHz

8 GHz

#YBH 3 MHz

Span 8 MHz
Sweep 1 ms (661 pts)

WireL£55
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Middle Channel.

- Agilent

Ref 32 dBm #Atten 30 dB

aT4@

Mkrl 1.888 227 GHz
29.69 dBm

#Peak
Log

19
dB/

Offst
15 /
dB

LRy /

M1 52 , )/

$3 FClmrArtadtpm e T

£Cf:
FTun

Swp

Center 1,388 200 GHz

#Res BH 1 MHz #YBH 3 MHz

Highest Channel.

¥ Agilent

Ref 32 dBm #Atten 30 dB

Span 8 MHz
Sweep 1 ms (601 pts)

Mkrl 1.989 827 GHz
29.38 dBm

#Peak
Lag /%\

149
dB/

Offst
16 /
dB

LgHw /
V1 s2 , /

°> Ep AN

01
FTun

Swp

Center 1,999 806 GHz

#Res BH 1 MHz #/BH 3 MHz

Span & MHz
Sweep 1 ms (661 pts)

WirecLess
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WCDMA MODULATION

Lowest Channedl.
- Agilent

Ref 38 dBm

#Atten 26 dB

aT4@

Mkrl 1.854 18 GHz
26.72 dBm

#Peak
Log

"]

s

16
dB/

Offst
16
dB

LaAv

W1 s2

53 FC

£t
FTun

Swp

Center 1.852 48 GHz
#Res BH § MHz

Middle Channel.

- Agilent

Ref 30 dBm

#WBW & MHz

#Atten 26 dB

Span 28 MHz
Sweep 1 ms (601 pts)

Mkrl 1.875 80 GHz
26.62 dBm

#Peak
Log

| "] 1

e

19
dB/

Offst
16
dB

LgAw

V1 sz

53 FC

£t
FTun

Swp

Center 1,880 @
#Res B 8 MHz

GHz

#YBH 8 MHz

Span 280 MHz
Sweep 1 ms (601 pts)

WireL£55
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Highest Channel.

- Agilent
Mkrl 1.986 57 GHz

Ref 30 dBm #Atten 26 dB 26.29 dBm
#Peak
Log
16
dB/

Offst
dB

(e

LaAw

V1 sz
53 FC

£
FTun
Swp

Center 1.987 68 GHz Span 28 MHz
#Res BH 8 MHz #WEH 8 MHz Sweep 1 ms (601 pts)
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SPECIFICATION
§2.1047

METHOD

Modulation Characteristics

aT4@

WireL£55

The EUT uses GPRS (GMSK), EDGE (8-PSK) and WCDMA modulations, in which the

information is digitised and coded into a bit stream..

RESULTS

The following plot shows the modulation schemesin the EUT.

GPRSMODULATION

3% Agilent

Ref 48 dBm

Rtten 48 dB

Mkrl 200 ps
36.2@ dBm

#Pegk
Log

O e

T
ey /V
(ffst

—_

A

B

18
dB

LaAw

WL 52

53 FS

£
>0k

Center 1.880 208 GHz
Res BH 108 kHz

#yBH 1688 kHz

Span @ Hz
Sweep 308 ps (6O1 pts)

Report No:
25903RET

Date: 2007-06-25

Page: 11 of 50

Annex B

FET45_00.D0C




aT4@

WirecLess

EDGE MODULATION

- Agilent
Mkrl 156 ps
Ref 32 dBm #Atten 30 dB 28.74 dBm

Egsak ~ v /?\ AT AWA VN maVa
S%/ V /VW’V“ VIV
16

dB

LgAw

WL 52
53 0FS

£
f>58k

Center 1.388 200 GHz Span B Hz
Res BW 188 kHz #\JBW 168 kHz Sweep 300 ps (601 pts)

WCDMA MODULATION

2 Agilent
Mkrl 825 ps
Ref 30 oBm #Atten 26 dB 14.64 dBm
#Peak
Log
16 1

oo A 2
8 AL T DA U M A

LaAv

WL 52
33 FS

£0£2:
50k

Center 1.880 080 GHz Span @ Hz
Res BH 1808 kHz #'BH 188 kHz Sweep 300 ps (EO1 pts)
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SPECIFICATION
§2.1055 and 24.235

METHOD

Frequency Stability

aT4@

WireLess

The freguency tolerance measurements over temperature variations were made over the
temperature range of —30°C to +50°C. The EUT was placed inside a climatic chamber and
the temperature was raised hourly in 10°C steps from —30°C up to +50°C.

The EUT was set in “call mode” in the middie channel using the Universal Radio
Communication tester R&S CMU200, and the maximum frequency error was measured
using the frequency meter of CMU200.

RESULTS

Frequency stability over temperature variations.

GPRS MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -30 -0.0160 -0.00000160

+40 4 0.0021 0.00000021

+30 -29 -0.0154 -0.00000154

+20 26 0.0138 0.00000138

+10 -30 -0.0160 -0.00000160

0 -25 -0.0133 -0.00000133

-10 -27 -0.0144 -0.00000144

-20 6 0.0032 0.00000032

-30 30 0.0160 0.00000160
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EDGE MODULATION

aT4@

WireLess

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -56 -0.0298 -0.00000298
+40 -58 -0.0308 -0.00000308
+30 -55 -0.0293 -0.00000293
+20 -49 -0.0261 -0.00000261
+10 -60 -0.0319 -0.00000319

0 -57 -0.0303 -0.00000303
-10 34 0.0181 0.00000181
-20 42 0.0223 0.00000223
-30 45 0.0239 0.00000239

WCMA MODULATION

Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm) | Frequency Error (%)

+50 -78 -0.0415 -0.00000415

+40 -70 -0.0372 -0.00000372

+30 -47 -0.0250 -0.00000250

+20 64 0.0340 0.00000340

+10 -42 -0.0223 -0.00000223

0 48 0.0255 0.00000255

-10 43 0.0229 0.00000229

-20 50 0.0266 0.00000266

-30 45 0.0239 0.00000239
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The EUT was configured to transmit a modulated carrier signal. An IF bandwidth of 3 kHz
was used to determined the occupied bandwidth of the modulated emission for GPRS and
EDGE modulation and 51 kHz for WCDMA modul ation.

RESULTS

GPRS MODULATION

Channel Lowest Middle Highest
99% Occupied bandwidth (kHz) 285 285 287
-26 dBc bandwidth (kHz) 316 320 321
M easurement uncertainty (kHz) <+40

EDGE MODULATION

Channel L owest Middle Highest
99% Occupied bandwidth (kHz) 282 282 280
-26 dBc bandwidth (kHz) 311 314 311
M easurement uncertainty (kHz) <+40

WCDMA MODULATION

Channel L owest Middle Highest
99% Occupied bandwidth (kHz) 4640 4653 4667
-26 dBc bandwidth (kHz) 4800 4800 4827

M easurement uncertainty (kHz) <+513
Report No: Page: 15 of 50
25903RET

Annex B

Date: 2007-06-25

FET45_00.DOC




99% OCCUPIED BANDWIDTH
GPRSMODULATION

Lowest Channel
- Agilent

Ref 25 dBm

Atten 20 dB

aT4@

WirecLess

a Mkrl 285 kHz
8.88 dB

#Peak
Log

19
dB/

i/

-

Offst

16
dB

1A

D
2.9

/

>3
f"’”j‘

dBm

J\)»’(Tv
I

LaRy
V1 sz

53 FC
AL

) o
gy [T

50k

i

Swp

Center 1.358 2
#Res BW 3 kHz

Middle Channel

- Agilent

Ref 25 dBm

B GHz

#YBH 3 kHz

Atten 20 B

Span 1 MHz
Sweep 134 ms (601 pts)

a Mkrl 285 kHz
-0.94 dB

#Peak
Log

W

16
dB/
Offst

16
dB

=P

ol
3.0

u),

dBm
LAy

V1 sz

53 FC

1

£ f
F>58k

Swp

Center 1,588 2
#Res BH 3 kHz

@ GHz

#YBH 3 kHz

Span 1 MHz
Sweep 134 ms (681 pts)
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Highest Channel

% Agilent

a Mkrl 287 kHz

Ref 23 dBm Atten 20 dB 8.35 dB

#Peak

Lag . W‘“M

18 7

-
A

dB/
Offst ’j

16
dB

1]
1.3

]
|
e
{,_,.r""

dBm N(/.f N k\
LgAw

vl s2 J/v [,

$3 FC M ‘
ALl me

g [ “
50k

Swp

Center 1,989 588 GHz Span 1 MHz
#Res BW 3 kHz #\BH 3 kHz Sweep 134 ms (681 pts)

EDGE MODULATION
Lowest Channel

% Agilent
a Mkrl 282 kHz

Ref 25 dBm #Atten 30 dB -0.86 B
#Peak
29 a b,
- -

UHSt R 1

16 &
dB

s / \
Lgl;nu Jf"w \L‘\N\
g

AL
£
f>hik
Swin

[

=%
|

Center 1.858 208 GHz Span 1 MHz
#Res BH 3 kHz #UBH 3 kHz Sweep 134 ms (BA1 pts)

WirecLess
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Middle Channel
% Agilent

Ref 25 dBm

#Atten 30 dB

aT4@

WirecLess

a Mkrl 282 kHz
3.26 dB

#Peak
Log

18
dB/

Offst
16

1 R'l"

dB

ol
-0.3

dBm
LafAw

WL S2

%Mauh

53 FC

AL e

ECFn
58k

Swp

Center 1,838 2
#Res BW 3 kHz

Highest Channel
¥ Agilent

Ref 25 dBm

B GHz

#YBH 3 kHz

#Atten 30 dB

Span 1 MHz
Sweep 134 ms (601 pts)

a Mkrl 280 kHz
-0.35 dB

#Peak
Log

ﬂ Nt

19
dE/

A

Offst
16

dB

ol
8.2

dBm
LAy

Wl oSs2

5

T

s

£
58k

Svp

Center 1,989 888 GHz

#Res BH 3 kHz

#YBW 3 kHz

Span 1 MHz
Sweep 134 ms (601 pts)
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aT4@

WirecLess
WCDMA MODULATION

Lowest Channel

% Agilent

a Mkrl 4.640 MHz
Ref 28 dBm #Atten 26 dB -8.14 4B
#Peak
Lag WMWMWMW

16

ry I ™
Offst LR
16 va

dB

o, \
dBm e ijj MM

LaAw

e

V1 352
53 FC
AL
£
f>50k
Swip

Center 1.852 408 GHz Span & MHz
#Res BW 51 kHz #/BH 51 kHz Sweep 3.72 ms (661 pts)

Middle Channel

= Agilent

a Mkrl 4.653 MHz
Ref 20 dBm #Atten 26 dB -3.83 4B
#Peak
Log MWMWM

10
dB/ fﬂ \
OFfst 3

16 f
dB

ol
3.7

B b RPN

LgRy

i

e

Y1 52
53 FC
AL
£0f:
t>50k
Swp

Center 1.880 880 GHz Span & MHz
#Res BH 51 kHz #yBH 51 kHz Sweep 3.72 ms (601 pts)
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Highest Channel
2 Agilent

Ref 28 dEm

#ftten 26 dB

aT4@

a Mkrl 4.667 MHz
8.75 dB

#Peak
Log

WEVRIE

""V\w.rw\.,d’\_.'um

18
dB/

R

Dffst
16

dB

&b

ol
-4.8

dBm

LaAy e

Wl os2

53 FC
AL

£0£3:
550k

Swp

Center 1.967 6
#Res BW 51 kHz

B GHz

#BH 51 kHz

Span & MHz
Sweep 3.72 ms (GB1 pts)

WireLess
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-26 dBc BANDWI

DTH

GPRSMODULATION

Lowest Channel
- Agilent

Ref 25 dBm

Atten 26 dB

aT4@

a Mkrl 316 kHz

-1.83 dB

#Peak
Log

Wik R

18
dB/

Offst
16

-
-HQPU

dB

ol
-3.1

dBm
LgAw

V1 s2

53 FC Jfﬁyﬂ”'
A M

L
gy [T
F>50k

i

Swp

Center 1.858 208 GHz

#Res BW 3 kHz

Middle Channel
4 Agilent

Ref 25 dBm

#BH 3 kHz

Atten 26 dB

Span 1 MH=z
Sweep 134 ms (681 pts)

a Mkrl 320 kHz
-5.49 dB

#Peak
Log

e,

16
de/

Offst
16

e
E

=
o |

dB

ol
-3.2

&
i‘_‘wa

dBm
LaAw

V1 os2

53 FC

AL| ]

Ty

~

E£Cf):
f>5ak

Swp

Center 1.580 2
#Res BH 3 kHz

@ GHz

#WEBH 3 kHz

Span 1 MHz
Sweep 134 ms (601 pts)

WirecLess
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aT4@

WirecLess

Highest Channel

% Agilent
a Mkrl 321 kHz

Ref 25 dBm Atten 26 dB -8.18 dB
#Peak

Log i
.

dB/

Offst ‘fﬂ W{\

16

dB

0]
-4.7

dBm wff h\\

LgAy

v 52 Jﬁ ",

$3 FC '
A N

E
H‘*i;
|
< |
3{JJ

gy [ “
08k

Swp

Center 1.909 308 GHz Span 1 MHz
#Res BH 3 kHz #VBH 3 kHz Sweep 134 ms (601 pts)

EDGE MODULATION
Lowest Channel

- Agilent
a Mkrl 311 kHz

Ref 25 dBm #Atten 30 dB -3.82 dB
#Peak

&0@9 meWm_,
dB/ Jmﬂ mh&,
0ffst
I i 0
dB 1R
e i
m

Lafw Mjwﬂ
YL s2 Wu‘{j Kw‘m ‘“’"\
53 FC o

Ww

AL
£t
f>hok
Swp

o
{”'j‘

Center 1.856 200 GHz Span 1 MHz
#Res BH 3 kHz #YBH 3 kHz Sweep 134 ms (6@ pts)
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Middle Channel
- Agilent

Ref 25 dBEm

#Htten 30 dB

aT4@

WirecLess

a Mkrl 314 kHz
2.23 dB

#Pegk
Log

18
dB/

Offst
16
dB

ol
-6.3

dBm
LaRw

W1 52

W‘*mm

53 FC

AL eV

£
50k

SWo

Center 1,880 2
#Res BH 3 kHz

Highest Channel
- Agilent

Ref 25 dBm

B GHz

#YBH 3 kHz

#Atten 3@ dB

Span 1 MHz
Sweep 134 ms (601 pts)

a Mkrl 311 kHz
1.63 dB

#Peak
Log

ﬂ T ol o

18
dB/

AN

Offst
16
dB

0l
=58

dBm
LogAw

W1 52

P

LA

A

£
50k

Swn

Center 1,903 200 GHz

#Res BH 3 kHz

#UBH 3 kHz

Span 1 MHz
Sweep 134 ms (601 pts)
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WCDMA MODULATION

Lowest Channel

- Agilent

Ref 20 dBm

#Atten 26 dB

aT4@

a Mkrl 4.808 MHz
-0.20 dB

#Peak
Log

quwww\m

19
dB/

s

Offst
16
dB

/

]
-9.4

dB
LgI;nu MW

V1 52

53 FC
AL

£
50k

Swp

Center 1.852 4868 GHz
#Res BW 51 kHz

Middle Channel
= Agilent

Ref 2@ dBEm

#YBH 51 kHz

#Atten 26 dB

Span & MHz
Sweep 3.72 ms (601 pts)

a Mkrl 4.580 MHz
-4.12 dB

#Peak
Log

Lot e

i

18
dB/

7

Offst
16
dB

/
1R
B

ol
-9.7

dEm WM

LeAw

Wl sz

53 FC
AL

£0f
250k

Swp

Center 1.880 B0 GHz
#Res BH 51 kHz

#WBH 51 kHz

Span & MHz
Sweep 3.72 ms (6B1 pts)

WirecLess
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Highest Channel
- Agilent

Ref 28 dBm

#Atten 26 dB

aT4@

a Mkrl 4827 MHz

-0.54 dB

#Peak
Log

L S T NPT VL

19
dE/
Offst

/

16
dB

/

ol
-16.9

dBm M

LgAw )

Wl 52

53 FC
AL

£
50k

SWp

Center 1,987 608 GHz
#Res BH 51 kHz

#WBH 51 kHz

Span 8 MHz
Sweep 3.72 ms (6B1 pts)

WireLess
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AT49

) o ) WireLess
Spurious emissions at antenna terminals

SPECIFICATION
§2.1051 and §24.238

METHOD

The EUT RF output connector was connected to an spectrum analyser using an 50 ohm
attenuator and the resolution bandwidth of the spectrum analyser was set to 1 MHz. The
spectrum was investigated from 30 MHz to 20 GHz.

The reading of the spectrum analyser is corrected with the attenuation loss of connection
between output terminal of EUT and input of the spectrum analyser.

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = - 13 dBm

RESULTS (see plots in next pages)

GPRS MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST
No spurious signals were found in all the range.

EDGE MODULATION

1. CHANNEL: LOWEST
No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found in all the range.
3. CHANNEL: HIGHEST
No spurious signals were found in all the range.
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WCDMA MODULATION
1. CHANNEL: LOWEST

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found in all the range.

a14@

WireLess

Verdict: PASS
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aT4@

WireL£55

GPRS MODULATION

1. CHANNEL: LOWEST
5 Agilent
Ref 30 dBn Atten 30 dB
#Peak

Liogy
18

Start 38 MHz Stop 28,88 GHz
#Res BH 1 MH=z #VBH 1 MHz #Sneep 2 5 (601 pts)

Note: The peak above the limit isthe carrier frequency.

2. CHANNEL: MIDDLE
- Agilent

Ref 38 dBm Atten 30 dB
#Peak
Log
18
dB/
Offst
16
dB

-13.8
dBm

LaAw

V1 52 .
> EEMWW WWWMW

£Cf:
FTun
Swp

Start 38 MHz Stop 20,88 GHz
#Res BH 1 MHz #VBH 1 MH=z #5weep 2 5 (601 pts)

Note: The peak above the limit isthe carrier frequency.
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3. CHANNEL: HIGHEST

Note: The peak above the limit isthe carrier frequency.

2 Agilent

Ref 38 dBm

Atten 30 dB

aT4@

WireLess

#Peak
Log

18

Start 30 MHz
#Res BH 1 MHz

EDGE MODULATION
1. CHANNEL: LOWEST

Note: The peak above the limit isthe carrier frequency.

5 Agilent

Ref 28 dBm

#YEH 1 MHz

#Atten 30 dB

Stop 20.08 GHz
#Sneep 2 s (601 pts)

#Peak
Log

Start 3@ MHz
#Res BH 1 MHz

#YBH 1 MHz

Stop 20.60 GHz
#5weep 2 5 (BO1 prs)
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2. CHANNEL: MIDDLE

‘"; Aglle'ﬂ

Ref 38 dBm

#Atten 30 dB

aT4@

#Peak
Log

18

Start 30 MHz
#Res BH 1 MHz

#YBH 1 MHz

Note: The peak above the limit isthe carrier frequency.

3. CHANNEL: HIGHEST

2 Agilent

Ref 38 dBm

#Atten 30 dB

Stop 20,68 GHz
#Sweep 2 5 (661 pts)

#Peak
Log

18

Start 360 MHz
#RBes BW 1 MHz

#YBH 1 MHz

Note: The peak above the limit isthe carrier frequency.

Stop 20.86 GHz
#Sweep 2 5 (GA1 pts)

WirecLess
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WCDMA MODULATION
1. CHANNEL: LOWEST
- Agilent

Ref 38 dBm

#Atten 26 dB

aT4@

WireL£55

#Peak
Log

16
dB/

Offst
16
dB

-13.8

dBm

LaRv

W1 s2

53 FC
AL L

£(fy; [ T
FTun

Swp

Start 38 MHz
#Res BH 1 MHz

#WBW 1 MHz

Note: The peak above the limit isthe carrier frequency.

2. CHANNEL: MIDDLE
- Agilent

Ref 30 dBm

#HAtten 26 dB

Stop 20.88 GHz
#5neep 2 5 (BA1 pts)

#Peak
Log

19
dB/

Offst
15
dB

-13.6

dBm

LaAw

vl s2

33 FC

A i s

AL
£y MVWW\J'HF""" E—

FTun

g )
-

Swp

Start 38 MHz
#Res BH 1 MHz

#YBH 1 MHz

Note: The peak above the limit isthe carrier frequency.

Stop 20,88 GHz
#5weep 2 5 (601 pts)
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aT4@

WireL£55

3. CHANNEL: HIGHEST

- Agilent

Ref 38 dBm #Atten 26 dB
#Peak
Log
16
dB/
Offst

Start 30 MHz Stop 20,88 GHz
#Res BH 1 MHz #JBHW 1 MHz #5weep 2 5 (601 pts)

Note: The peak above the limit isthe carrier frequency.
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aT4@

. o ) WireLess
Spurious emissions at antenna terminals at Block Edges

SPECIFICATION
§2.1051 and §24.238

METHOD

As indicated in FCC part 24, in the 1 MHz bands immediately outside and adjacent to the
frequency block a resolution bandwidth of at least one percent of the emission bandwidth
of the fundamental emission of the transmitter may be employed. A resolution bandwidth
of 3.3 kHz was used for GPRS and EDGE modulations, and 51 kHz for WCDMA
modulation..

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = - 13 dBm

RESULTS (see plotsin next pages)
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GPRSMODULATION
CHANNEL LOWEST

5 Agilent

Ret 25 dBm

#Avg
Log
18
dB/
Offst

#Atten 30 dB

aT4@

WireLess

Mkrl 1.849 396 GHz
-21.83 dBm

sl

ﬁﬂ”

it o Wil

g

iAo

e

Start 1.549 908 GHz
#Res BH 3.3 kHz

#YBH 3.3 kHz

Stop 1,850 208 GHz
#Sweep 2 5 (6A1 pts)

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

# Agilent

Ref 25 dBm

#Atten 30 dB

Mkrl 1.916 824 GHz
—23.08 dBm

#Avyg
Log

18

iy |y

T

s

WW»A&%&%

Start 1.983 808 GHz

#Res BW 3.3 kHz

#YBH 3.3 kHz

Stop 1.911 88@ GHz
#Sweep 2 5 (BB1 pts)

NOTE: The equipment transmits at the maximum output power

Verdict: PASS
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EDGE MODULATION
CHANNEL LOWEST

% Agilent

Ref 25 dBm

#Avg
Log
18
dB/
Offst

#Atten 36 dB

aT4@

Mkrl 1.549 994 GHz
—27.56 dBm

el

P

Aaht

M, g,

T T e A

i et

Start 1.849 966G GHz
#Res BH 3.3 kHz #4BH 3.3 kHz

Stop 1.856 266 GHz
#Sweep 2 5 (681 pts)

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

% Agilent

Ref 25 dBm

#Hyy

Lo

18

#Atten 30 dB

Mkrl 1.918 884 GHz
-26.98 dBm

2

Jufih
=Y

[

L T

oty

MWMM.M. e

Las|

Start 1,999 860 GHz
#Res BH 3.3 kHz

#4BH 3.3 kHz

Stop 1,911 908 GHz
#5weep 2 5 (601 pts)

NOTE: The equipment transmits at the maximum output power

WireLess

Verdict: PASS
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WCDMA MODULATION
CHANNEL LOWEST
2 Agilent

Ref 28 dBm #Atten 26 dB

aT4@

Mkrl 1.856 @86 GHz
-18.64 dBm

#Avg
Log

18

Start 1.849 808 GHz

thes BH 51 kHz #YEBH 51 kHz

NOTE: The equipment transmits at the maximum output power

CHANNEL HIGHEST

Stop 1.851 066 GHz
#Sweep 1 s (601 pts)

% Agilent

Merl 1.9160 686 GHz
Ref 20 dBm #Atten 26 dB -18.80 dBm
#Avy
Log
18

dBS P, |

Difst ]

dB

D
-13.8 Hﬁ“

dBm \\
PAvg

W1 52

53 FC
AL

£0f
50k

Swp

Start 1.389 888 GHz

#Res BH 51 kHz #YBH 51 kHz

NOTE: The equipment transmits at the maximum output power

Stop 1.911 888 GHz
#Sweep 1 5 (681 pts)

WireL£55

Verdict: PASS
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AT49

WireLess

Radiated emissions

SPECIFICATION
§24.238

METHOD

The measurement was performed with the EUT inside an anechoic chamber. The spectrum was
scanned from 30 MHz to the 10th harmonic of the highest frequency generated within the
equipment.

The EUT was placed on a1 meter high non-conductive stand at a 3 meter distance from the
measuring antenna for measurements below 1 GHz and at 1 m distance for measurements above
1 GHz.

Detected emissions were maximized at each frequency by rotating the EUT and adjusting the
measuring antenna height and polarization. The maximum meter reading was recorded. The
radiated emissions were measured with peak detector and 1 MHz bandwidth.

Each detected emissions were substituted by the Substitution method, in accordance with the
ANSI/TIA/EIA-603-C: 2004.

Measurement Limit;

According to specification, the power of emissions shall be attenuated below the transmitter
power (P) by afactor of at least 43 + 10 log (P) dB, P in watts.

At Po transmitting power, the specified minimum attenuation becomes 43+10log (Po), and the
level in dBm relative Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] =- 13dBm
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RESULTS

GPRS MODULATION

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz.

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz.

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

EDGE MODULATION
1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz.

No spurious signals were found in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz.

No spurious signals were found in all the range.

Frequency range 1 GHz-20 GHz

No spurious signals were found in all the range.

aT4@

WireLess

Verdict: PASS
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GPRS MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.

aT4@

WireLess

RBW 1 ME RE Att 10 dB
‘ Ref Lvl VBW 1 M
-5 dBm SW 2 s Uni t dBr
-10
-D1 -13 dBm
-20 W
A/
M
-30 M”ﬁl A V_JV’\/
MM
-40 f. At
]
-50
- 60
-70
-80
-90
-100
- 105
Start 30 Mz 97 MHz/ Stop 1 G&z
Dat e: 8. MAY. 2007 12:30: 29
(Thisplotisvalid for all three channels).
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aT4@

WireLess

FREQUENCY RANGE 1 GHz to 3 GHz.

CHANNEL: LOWEST
% Agilent

Ref -5 dBm #Atten 18 dB
#Peak
Log
14
dB/

S13.0 |yttt e s

Start 1.808 GHz Stop 3.080 GHz
#Res BH 1 MHz #YBH 1 MHz #Sneep 2 5 (601 pts)

Note: The peak above the limit isthe carrier frequency.

CHANNEL: MIDDLE
% Agilent

Ref -5 dBm #Atten 18 dB
#Peak
Log
14
dB/

-13.8 gy uMMIn.th

Start 1.806 GHz Stop 3.880 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 2 5 (601 pts)

Note: The peak above the limit isthe carrier frequency.
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WireL£55

CHANNEL: HIGHEST
 Agilent

Ret -5 dBm #Atten 16 dB
#Peak
Log
14
dB/

~13.0 Loss o BT RO Y dcaimad i

Start 1.880 GHz Stop 3.008 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 2 5 (BO1 pts)

Note: The peak above the limit isthe carrier frequency.

FREQUENCY RANGE 3 GHzt0 12.75 GHz.
% Agilent

Ref -5 dBm #Atten 24 dB
#Peak
Log
18
dB/

Start 3.808 GHz Stop 12.758 GHz
#Res BH 1 MHz #WBH 1 MHz #5neep 2 5 (BA1 pts)

(Thisplotisvalid for al three channels).
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FREQUENCY RANGE 12.75 GHz TO 18 GHz.

- Agilent

Ref & dBm

#Atten 26 dB

aT4@

#Peak
Log

18

dE/

Start 12.750 GHz

#Res BH 1 MHz

#YBH 1 MHz

(Thisplotisvalid for al three channels).

FREQUENCY RANGE 18 GHz TO 20 GHz.

- Agilent

Ref @ dBm

#Atten 20 oB

Stop 18.980 GHz
#3yeep 2 5 (BB pts)

#Peak
Log

19

de/

Start 15,000 GH
#Res BW 1 MHz

]

#BH 1 MHz

(Thisplotisvalid for all three channels).

Stop 20.008 GHz

#Sweep 2 5 (661 pts)

WireLess

Report No:
25903RET

Date: 2007-06-25

Page: 42 of 50

Annex B

FET45_00.D0C




EDGE MODULATION

FREQUENCY RANGE 30 MHz-1000 MHz.

aT4@

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz
-5 dBm SWr 2 s Uni t dBmr
-5
-10
-D1 -13 dBm
-20
-30 "
TN
oA
- 40 J/h$ﬁqu
-50
- 60
-70
-80
-90
-100
- 105

Start 30 MHz

Dat e:

(Thisplotisvalid for al three channels).

12. JUN. 2007

12: 47: 05

Stop 1 GHz

WireLess
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FREQUENCY RANGE 1 GHz to 3 GHz.

CHANNEL: LOWEST

# Agilent

Ref -5 dBm

#Htten 18 dB

aT4@

WireLess

#Peak
Log

18
dB/

el

Start 1.8008 GHz
#Res BH 1 MHz

Note: The peak above the limit isthe carrier frequency.

CHANNEL: MIDDLE

# Agilent

Ref -5 dBm

#WEHW 1 MHz

#HAtten 18 dB

Stop 3.800 GHz
#Sweep 2 5 (601 pts)

#Peak
Log

19
dB/

Start 1.808 GHz
#Res BW 1 MHz

Note: The peak above the limit isthe carrier frequency.

#YBH 1 MHz

Stop 3.080 GHz
#3weep 2 5 (601 pts)
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CHANNEL: HIGHEST

Note: The peak above the limit isthe carrier frequency.

¥ Agilent

Fef -5 dBm

#Atten 10 dB

aT4@

#Peak
Log

18
dB/

e e
¥

Start 1.808 GHz
#Res BH 1 MHz

#WEW 1 MHz

FREQUENCY RANGE 3 GHz to 12.75 GHz.

R

#
L
1
d

DI o,
130 [

d
L

V
5

A AL
£

F
5

ef -5 dBm

#Atten 24 dB

Stop 3880 GHz

#Sweep 2 5 (601 pts)

Peak
0g

@
B/

Y ] o™

dol
s ook

=

Em

gAy

1 sz
3 FC

Tun
W

Start 3.080 GHz
#Res BH 1 MHz

(Thisplotisvalid for al three channels).

#EH 1 MHz

Stop 12.750 GHZ
#oweep 2 5 (GAL pts)

WireLess
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FREQUENCY RANGE 12.75 GHz TO 18 GHz.

- Agilent

Ref -5 dBm #Atten 26 dB
#Peak
Log
18
dB/

-13.8 P WL VST VRS, TP . " gttt

Start 12,758 GHz Stop 13.000 GHz
#Res BH 1 MHz #JBH 1 MHz #Sweep 2 5 (6B pts)

(Thisplotisvalid for all three channels).

FREQUENCY RANGE 18 GHz TO 20 GHz.
- Agilent

Ref -5 dBm #Atten 20 dB
#Peak
Log
16
dB/

IENXEERE
Y N | bbb sy st s e

Start 18.060 GHz Stop 20.000 GHz
#Res BH 1 MHz #UBH 1 MHz #Sweep 2 5 (601 prs)

(Thisplotisvalid for all three channels).
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WCDMA MODULATION
FREQUENCY RANGE 30 MHz-1000 MHz.

RBW 1 ME RE Att 10 dB
‘ Ref Lvl VBW 1 ME
-5 dBm SW 2 s Uni t dBr
-10
-D1 -13 dBm
-20
WWW"V"
-30 AN
WWW
- /p.ww*\-"} Wi
W
-50
- 60
-70
-80
-90
-100
- 105
Start 30 Mz 97 MHz/ Stop 1 G&z
Dat e: 9. MAY. 2007 09: 52: 10
(Thisplotisvalid for all three channels).
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FREQUENCY RANGE 1 GHz to 3 GHz.

CHANNEL: LOWEST

# Agilent

Ref -5 dBm

#Atten 18 dB

aT4@

#Peak
Log

1@
dB/

Sadh

Start 1.600 GHz

#Res BH 1 MHz

Note: The peak above the limit isthe carrier frequency.

CHANNEL: MIDDLE

- Agilent

Ref -5 dBm

#YBH 1 MHz

#Htten 18 dB

Stop 3.068 GHz
#Sneep 2 5 (601 pts)

#Peak
Log

18
dB/

SN e

1A
L

Start 1.088 GHz

#Res BH 1 MHz

Note: The peak above the limit isthe carrier frequency.

#YBH 1 MHz

Stop 3.808 GHz
#Sweep 2 5 (BO1 pts)

WireLess

Report No:
25903RET

Date: 2007-06-25

Page: 48 of 50

Annex B

FET45_00.D0C




CHANNEL: HIGHEST

- Agilent

Ref -5 dBm

#Atten 10 dB

aT4@

WirecLess

#Peak
Log

19
dB/

130 | g

Start 1.806 GHz

#Res BH 1 MHz

Note: The peak above the limit isthe carrier frequency.

#YBH 1 MHz

FREQUENCY RANGE 3 GHz to 12.75 GHz.

W Agilent

Ref -5 dBm

#Atten 24 dB

Stop 3.080 GHz
#Sweep 2 5 (601 prsy

#Peak
Log

18
dB/

e

Start 3008 GHz
#Res BH 1 MHz

#YBH 1 MHz

(Thisplotisvalid for al three channels).

Stop 12750 GHz
#Sweep 2 5 (61 pts)

Report No:
25903RET

Date: 2007-06-25

Page: 49 of 50

Annex B

FET45_00.D0C




FREQUENCY RANGE 12.75 GHz TO 18 GHz.

% Agilent

Ref @ dBm

#Htten 26 dB

aT4@

WireLess

#Peak
Log

19

de/

AT

Start 12,750 GHz
#Res BH 1 MHz

#4BW 1 MHz

(Thisplotisvalid for al three channels).

FREQUENCY RANGE 18 GHz TO 20 GHz.

- Agilent

Ref @ dBm

#Atten 20 dB

Stop 18.066 GHz
#3weep 2 5 (6@1 pts)

#Peak
Log

18

de/

AT o e A R

Start 15,000 GHz
#Res BW 1 MHz

#4BH 1 MHz

(Thisplotisvalid for all three channels).

Stop 20.900 GHz
#Sweep 2 5 (601 pts)
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ANNEX C
MEASURING RESULTSFOR

ELECTROMAGNETIC EMISSION

Report No: 25903RET

For the sample under test, named S/01, and that was formed by the
elements described in the clause “Identification of the tested
item/items” of thistest report.
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INDEX:

1. - CONTINUOUS CONDUCTED EMISSION, POWER LEADS ON THE SAMPLE

01 RSSO 3
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1. - CONTINUOUS CONDUCTED EMISSION, POWER LEADS ON THE
SAMPLE S/01

LIMITSOF INTERFERENCE

The applied limit for continuous conducted emissions in power leads, according with the
requirements of FCC Rules and Regulations 47 CFR Part 15, Subpart C in the frequency range
0,15 to 30 MHz, for Class B equipment was:

Frequency range Limit (dBuV)
(MH2) Quasi-peak Average
0,15t0 0,5 66-56 56-46
05t05 56 46
5t030 60 50

TEST METHOD

TEST METHOD
According to Part 15, Subpart C of FCC Rules.

OPERATING MODES OF EUT
Different tested operating modes (OM)

- OM#03: EUT ON. GSM TCH 850 MHz.
- OM#04: EUT ON. GSM TCH 1900 MHz.
- OM#11: EUT ON. UMTSTCH (Band I1).
- OM#13: EUT ON. UMTS TCH (Band V).

TEST RESULTS

CCmmnnxx: CC, Conduction condition; mm: sample number; nn: operation mode; xX:

wire.
- OM#03.

CDmmnnxx Description Result
CCO01030N | Interference voltage on Neutral wire PASS
CCO0103L1 |Interference voltage on phase wire PASS

Report No: Page: 3 of 12

25903RET

Date: 2007-06-25 Annex C




aT4@

WirecLess
- OM#04.

CDmmnnxx Description Result
CCO1040N | Interference voltage on Neutral wire PASS
CC0104L1 |Interference voltage on phase wire PASS

- OM#11.

CDmmnnxx Description Result
CCO1110N |Interference voltage on Neutral wire PASS
CCO111L1 |Interference voltage on phase wire PASS

- OM#13.

CDmmnnxx Description Result
CCO1130N | Interference voltage on Neutral wire PASS
CCO0113L1 |Interference voltage on phase wire PASS
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GRAPH RESULTS

Continuous conducted emission: CC01030N (Peak and Aver age)

EMC32 Report

Test Information

Proyecto: 25903iem.003

Empresa: GIANT ELECTRONICS

Muestra: M/01

Modo operacion: MO#03

Fecha: 2007-05-03 20:26

Setup: EMI conducted

Mode: EUT ON. TCH 850MHz. Neutral noise.

EC FCC Clase B ESIB26 ALC

100T
0T
80T
07T
R L EGFCE Clase B.OP.
é 50 \ EC FCC Clase B AVG
AVG
10T
0 t t t —t—t+—t t t t t —t—+—+ t t 1
150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBpv) (dBuv)
0.154000 52.5 45.6
0.230000 45.7 40.6
0.534000 38.1 34.4
0.754000 38.2 325
0.838000 38.6 32.3
9.474000 41.2 33.1
9.778000 41.3 34.2
10.086000 40.7 34.2
12.686000 42.4 32.1
13.418000 42.4 317
13.786000 44.4 318
14.090000 43.3 32.0
15.162000 42.9 32.6
15.266000 43.3 31.6
Report No: Page: 5 of 12
25903RET

Date: 2007-06-25 Annex C




a14@

WirecLe55

Continuous conducted emission: CC0103L 1 (Peak and Average)

EMC32 Report

Test Information

Proyecto: 25903iem.003

Empresa: GIANT ELECTRONICS

Muestra: M/01

Modo operacion: MO#03

Fecha: 2007-05-03 20:31

Setup: EMI conducted

Mode: EUT ON. TCH 850MHz. Phase noise.

EC FCC Clase B ESIB26 ALC

10071
e[0h o
80T

0T

EC FCC Clase B AVG

Level in dBuV

10+ AVG

150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz

Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBpv) (dBuv)
0.154000 55.1 44.1
0.162000 52.8 33.6
0.170000 53.1 33.9
0.670000 43.5 23.9
12.830000 43.3 32.1
13.202000 43.3 319
13.738000 43.2 32.2
13.826000 43.3 32.1
14.334000 42.5 313
14.758000 42.5 31.1
14.866000 42.5 30.8
15.254000 43.2 315
15.374000 42.3 313
15.674000 42.7 31.6
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Continuous conducted emission: CC01040N (Peak and Aver age)

EMC32 Report

Test Information

Proyecto: 25903iem.003

Empresa: GIANT ELECTRONICS

Muestra: M/01

Modo operacion: MO#04

Fecha: 2007-05-03 20:21

Setup: EMI conducted

Mode: EUT ON. TCH 1900MHz. Neutral noise.

EC FCC Clase B ESIB26 ALC

1007
Q0T
80T
0T
_ 3 AT - ECFGC.ClaseB.QP.
o) 0
£ \ EC FCC Clase B AVG
3 40T
30T
20T
AVG
10T
0 t t t +—t—+— t t t t +—t—+— t t i
150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBpv) (dBpv)
0.154000 52.7 45.2
0.170000 48.4 29.6
0.178000 45.3 23.0
0.186000 43.1 18.6
0.210000 47.0 29.1
0.234000 44.9 35.8
0.262000 42.7 36.4
12.694000 42.9 30.9
13.182000 425 32.0
13.582000 425 314
13.606000 42.9 31.9
13.870000 42.9 32.8
15.142000 42.8 31.6
15.238000 42.7 317
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Continuous conducted emission: CC0104L 1 (Peak and Average)

EMC32 Report

Test Information

Proyecto: 25903iem.003

Empresa: GIANT ELECTRONICS

Muestra: M/01

Modo operacion: MO#04

Fecha: 2007-05-03 20:13

Setup: EMI conducted

Mode: EUT ON. TCH 1900MHz. Phase noise.

EC FCC Clase B ESIB26 ALC

1001
P07
80T

071

EC FCC Clase B AVG

Level in dBuVv

1ok AVG

150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M

Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBuv) (dBuv)

0.150000 55.7 37.4
0.158000 54.3 32.8
0.166000 53.0 26.6
0.174000 54.1 28.6
0.182000 52.4 27.2
0.190000 52.1 32.8
0.206000 52.9 41.7
0.538000 42.9 28.1
0.594000 43.7 26.4
0.614000 43.0 23.9

12.694000 43.0 30.5

13.894000 42.9 31.4

14.706000 43.1 30.7

14.814000 42.8 31.0
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Continuous conducted emission: CC01110N (Peak and Average)

Test Information

Proyecto:
Empresa:
Muestra:

Modo operacion:

Fecha:
Setup:
Mode:

EC FCC Clase B ESIB26 CC

QT

80T

Level in dBpV

30T

| AvG
20t

101

EMC32 Report

25903iem.003

GIANT ELECTRONICS

M/01

MO#11
2007-05-08 15:51
EMI conducted

EUT ON. TCH UMTS (ll). Neutral noise.

EC FCC Clase B AVG

-10
150k

300k 400 500

800 1M 2M 3M

Frequency in Hz

4M 5M 6

8 10M 20M 30M

Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBpv) (dBuv)
0.306000 47.2 30.4
0.314000 47.3 35.0
0.486000 49.2 39.7
14.958000 45.1 33.4
15.078000 45.3 35.4
15.166000 45.1 35.1
15.562000 45.3 34.9
15.694000 45.3 35.9
15.774000 45.5 36.0
15.806000 45.0 35.1
16.098000 45.0 35.2
16.122000 45.5 35.6
16.822000 45.3 34.5
17.070000 45.0 34.8
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Continuous conducted emission: CC0111L 1 (Peak and Average)

Test Information
Proyecto:
Empresa:
Muestra:

Modo operacion:
Fecha:
Setup:
Mode:

EC FCC Clase B ESIB26 CC

EMC32 Report

25903iem.003

GIANT ELECTRONICS

M/01

MO#11

2007-05-08 15:50

EMI conducted

EUT ON. TCH UMTS (ll). Phase noise.

Q0T
80T
0T
eof e b1 EG FCG Clase B.QP,
Cw \ | EC FCC Clase B AVG
_63 r PK
£ s
5 20 “"/\\W
[ AVG
20T
101
ok
-10 t t t t +—+— t t t t t +—+— t t 1
150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBuv) (dBuv)
15.114000 45.9 36.3
15.170000 45.5 35.0
15.426000 45.5 35.9
15.702000 45.3 35.2
15.722000 45.0 35.2
15.750000 46.0 35.0
16.378000 45.3 34.7
16.442000 45.5 36.4
16.454000 45.1 35.7
16.474000 45.0 34.5
16.670000 44.9 34.4
16.774000 44.9 354
17.022000 45.4 354
17.138000 44.7 354
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Continuous conducted emission: CC01130N (Peak and Average)

Test Information
Proyecto:
Empresa:
Muestra:

Modo operacion:
Fecha:
Setup:
Mode:

EC FCC Clase B ESPI CC

1001
0T
80T
707

60T

Level in dBpV

30T

20T

EMC32 Report

25903iem.003

GIANT ELECTRONICS

M/01

MO#13

2007-05-08 13:16

EMI conducted

EUT ON. TCH UMTS (Band V). Neutral noise.

EC FCC Clase B AVG

SOWM
4071

PK

AVG
1ot
0 t t t t +—t—+ t t t t —t—t— t t 1
150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBpv) (dBpv)
0.150000 45.1 34.7
0.190000 48.6 30.5
0.266000 477 28.8
0.458000 49.0 30.4
0.650000 42.2 29.1
0.690000 42.1 33.3
0.778000 40.0 27.1
15.654000 44.4 33.6
16.042000 43.1 34.5
16.206000 45.4 34.1
16.570000 44.0 33.6
17.810000 41.8 31.8
20.902000 39.3 27.7
21.366000 38.2 28.7
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Continuous conducted emission: CC0113L 1 (Peak and Average)

EMC32 Report

Test Information

Proyecto: 25903iem.003

Empresa: GIANT ELECTRONICS

Muestra: M/01

Modo operacion: MO#03

Fecha: 2007-05-03 20:31

Setup: EMI conducted

Mode: EUT ON. TCH UMTS (Band V). Phase noise.

EC FCC Clase B ESIB26 ALC

1001
P07
80T

071

EC FCC Clase B AVG

Level in dBuVv

10t AVG

150k 300k 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M

Frequency in Hz
Max PK-AVG
Frequency MaxPeak- Average-
(MHz) ClearWrite ClearWrite
(dBuv) (dBuv)
0.154000 55.1 44.1
0.162000 52.8 33.6
0.170000 53.1 33.9
0.670000 43.5 23.9
12.830000 43.3 32.1
13.202000 43.3 31.9
13.738000 43.2 32.2
13.826000 43.3 32.1
14.334000 42.5 31.3
14.758000 42.5 31.1
14.866000 42.5 30.8
15.254000 43.2 31.5
15.374000 42.3 31.3
15.674000 42.7 31.6
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ANNEX D

PHOTOGRAPHS
(Number of photographs: 7)
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1. Equipment (front view)
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2. Equipment (back view)
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3. Equipment for conducted measurements
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4, General test set-up for radiated measurements.
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5. Test set-up for radiated measurements below 1 GHz.
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6. Test set-up for radiated measurements above 1 GHz.
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7. Test set-up for conducted measurements.
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